LP1000 singlé Cables
Top Mounting

LP2000 Twin Cables
Top Mounting

LP3000 single Cables
Underside Mount -

LP4000 Twin Cable/

BN CARBURETTORS
DCOE Throttle Linkage System

Suitable for 38-55mm DCOE/SP Single & Twin Carburettors
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Kits
A =LP1000
B = LP2000
C = LP3000
D = LP4000

SPARE PARTS QUANTITY DRG. QUANTITY DRG.
PART NO. DESCRIPTION A B C D NO. PART NO. DESCRIPTION A B C D NO.
99901632 ........ Throttle Lever ... 11 - - 99901629 ........ Pivot Pin ..., 11 1 1. 14
98901641 ....... « Throttle Lever ...........cooovonoon. - -1 1 1 99500290 ........ MS Plain Washer .. ...5 5 5 5. 15
45048149 ........ Throttle Lever ....eeeen. 1T 1 1 1. 2 34725003 ........ M5 Nyloc Nut ........oooemrnnnn. 3 3 3 3.....16
55510128 ........ Shim Washer .... 3 3 3 3. 3 64595009........ MS Stop Screw...... T B I T | p—— 17
55520004 ........ Lock Tab ........... .. 3 3 3 3....4 34715006 ........ MS Lock Nut .....covneernn, 1 1 1 e 18
99901704 ........ Throttle Lever ........... L R S 5 99801155 ........ Return Spring ... wis 2 B 12 2 wwww 19
99901644 ........ Link Rod - 100mm ................. 1 1.1 1....6 99901631 ........ Split Pin ..o 2 2 2 2..:::20
99901630 ........ ‘Base Plate 1 - - 7 99901430 ........ Cable Sleeve & Lock Nut ......... 1 4 1 4. 21
99901640 ........ Base Plate -1 1 7 99901558 ........ Cable Ferrule ....oucoeevecececeeee 1 = 1 = 22
98900762 ........ M5 x 25 Screw 3 - s 8 99901645 ........ Connector Block 1 - 1. 23
99800024 ........ M5 Spring Washer ... 3 = CE . 9 99901591 ........ M8 Support Washer .. 4 - 4...24
99901626 ........ Linkage body T V4 .. 10 34715010 ........ M6 Nut (8 A/F) ..r.......... 6 1 6..... 25
99900064 ....... . M6 Nyloc Nut 2 2 2. 11 993901628 ........ Accelerator Cable 2 - 2. 26
99900304 ........ M6 Plain Washer ... 2 2 2., 12 993800057 ........ Cable Tie (150mm) 2 2 2 .. 27
99801627 ........ Acc. Crank Lever LI B 13 :
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